




BEFORE THE 
ENVIRONMENTAL QUALITY COUNCIL 

STATE OF WYOMING 

IN THE MATTER OF REVISIONS TO 
WATER QUALITY RULES AND. 
REGULATIONS: CHAPTER 12, DESIGN 
AND CONSTRUCTION STANDARDS FOR 
PUBLIC WATER SUPPLIES 

INTRODUCTION 

) 

) 

) 

) 

) 

STATEMENT OF 
PRINCIPAL REASONS 
FOR ADOPTION 

The Environmental Quality Council, pursuant to the authority vested in it by Wyoming Statute (W.S.) § 35-11-
112 (a)(i), has adopted revisions to Wyoming Water Quality Rules: Chapter 12, Design and Construction 
Standards for Public Water Supplies. 

The Department of Environmental Quality, Water Quality Division reduced inefficiencies within Chapter 12 by 
incorporating specific sections of the Recommended Standards for Water Works, 2018 Edition, by reference, in 
[...]
   (F) Contactors shall be designed as open gravity or pressure bed;  

 

   (G) Pressure contactors shall have an air-vacuum relief valve fitted 

with a stainless-steel screen to prevent plugging;  

 

   (H) The contactor materials of construction shall be concrete, steel, or 

fiberglass-reinforced plastic and shall meet the following requirements:  

 

    (I) Steel vessels shall be protected against corrosion; and 



 

12-46 

 

    (II) Inlet and outlet screens shall be made of stainless steel or 

other suitable materials. 

 

   (I) There shall be provisions for flow reversal and bed expansion that 

meet the following requirements: 

 

    (I) Backwashing facilities shall provide up to 50 percent bed 

expansion; and  

 

    (II) Backwashing facilities shall meet the backwash criteria as 

rapid filters. 

 

  (ii) If ozone is used for taste and odor control, there shall be at least 10 

minutes of contact time to complete all reactions and the minimum applied feed rate of ozone 

shall be 1 mg/L, or the design shall identify a contact time and feed rate that demonstrate the 

application of ozone will not cause an exceedance of the maximum contaminant levels identified 

at 40 CFR 141.64. 

 

 (r) Designs that include the addition of phosphates for stabilization and corrosion 

control shall demonstrate the evaluation of reactions with aluminum and impacts on wastewater 

treatment plants to overcome the secondary impacts of phosphates. 

 

 (s) Designs that propose anion-exchange treatment shall include a pH/alkalinity feed 

system unless otherwise approved by the Administrator. 

 

 (t) Microscreens shall comply with the following requirements: 

 

  (i) A microscreen shall be allowed as a supplement to treatment, but it shall 

not be used in place of filtration or coagulation; 

 

  (ii) The screen shall be capable of removing suspended matter from the water 

by straining; 

 

  (iii) Screens shall be made of corrosion-resistant material; 

 

  (iv) Bypass piping around the unit shall be provided; 

 

  (v) There shall be protection against back siphonage when potable water is 

used for washing the screen; and 

 

  (vi) Wash water shall be wasted and not recycled to the microscreen.  



 

12-47 

 

 (u) Membrane technologies shall comply with the following requirements: 

 

  (i) Proposed membrane treatment processes shall comply with the 

requirements of Section 6 of this Chapter. Protocols for pilot plant testing shall incorporate 

guidance or procedures from the US EPA Membrane Filtration Guidance Manual, Chapter 6. 

 

  (ii) All proposed membrane filters shall demonstrate third-party validation for 

the removal of Giardia or Cryptosporidium. Removal efficiency shall be determined through 

challenge testing as outlined in the US EPA Membrane Filtration Guidance Manual and one of 

the following: 

 

   (A) Membranes that are used as final compliance filters of a multiple 

treatment barrier approach shall meet the requirements of 40 CFR Part 141; or 

 

   (B) All surface water or groundwater under direct influence (GWUDI) 

systems using membrane technology shall demonstrate minimum disinfection that meets 4.0-log 

virus inactivation.  

 

 (v) Facilities that propose bag and cartridge filters shall comply with the procedures 

identified in Section 6 of this Chapter and the following requirements: 

 

  (i) Filter performance will be based on Cryptosporidium oocyst removal; 

 

  (ii) The filter shall demonstrate at least a 3-log removal of particle size 1 

micron and above with an associated log reduction credit of 2-logs for Giardia and 

Cryptosporidium; 

 

  (iii) Removal efficiency shall be determined through challenge testing as 

outlined in Toolbox Guidance Manual, Chapter 8 and NSF/ANSI 419-2018;  

 

  (iv) The performance demonstration shall be specific to the corresponding 

housing and type or model of filter. Any other combination of housing and filter that could be 

used for treatment shall also demonstrate filter efficiency; 

 

  (v) Applicants shall include documentation that the proposed bag or cartridge 

filter has received third-party validation for the removal of Giardia and Cryptosporidium; 

 

  (vi) Filter and housing specifications shall include a description of the 

materials of construction, surface area per filter, and the minimum and maximum operating 

pressure, and the specifications shall meet the requirements of NSF/ANSI 419-2018 and the 

Toolbox Guidance Manual, Chapter 8; 

 

  (vii) System components such as housing, bags, cartridges, gaskets, and O-

rings shall comply with NSF/ANSI/CAN 61 for leaching of contaminants;  

 



 

12-48 

  (viii) A means for monitoring the performance of the filter shall be provided and 

shall include at a minimum flow meters and valves, pressure gauges, and sample taps; 

 

  (ix) The proposed design shall specify chemical compatibility limitations;  

 

  (x) A minimum of two filter housings shall be provided;  

 

  (xi) Bag or cartridge filters that are used as final compliance filters of a 

multiple treatment barrier approach shall meet the requirements of 40 CFR Part 141; and 

 

  (xii) All surface water or GWUDI systems using bag or cartridge filter 

technology shall provide at minimum disinfection that meets 4.0-log virus inactivation and 1.0-

log Giardia inactivation or shall demonstrate that combined filtration and disinfection will 

provide 3-log removal. 

 

 (w) Pre-engineered water treatment plants shall comply with the following 

requirements: 

 

  (i) Pre-engineered water treatment plants shall be permitted on a case-by-case 

basis for specific process applications and flow rates. Multiple units may be installed in parallel 

to accommodate flow rates; 

 

  (ii) Pre-engineered water treatment plant equipment shall be designed in 

accordance with NSF/ANSI/CAN 61 and NSF/ANSI/CAN 372; 

 

  (iv) Pre-engineered water treatment plants shall comply with the procedures in 

Section 6 of this Chapter to obtain data that demonstrates the treatment effectiveness of the 

treatment for the source water and the proposed application; and  

 

  (v) Each component and process of the pre-engineered water treatment plant 

shall demonstrate compliance with the applicable design criteria of the respective treatment 

processes of this Chapter. 

 

 (x) Wastes shall be handled and disposed of as follows:  

 

  (i) The sanitary and laboratory waste from water treatment plants, pumping 

stations, or well systems, shall not be recycled to any part of the water plant, and shall be 

discharged directly into a sanitary sewer when feasible or a permitted on-site disposal system;  

 

  (ii) Brine waste from ion exchange plants, demineralization plants, and other 

similar facilities may not be recycled to the water plant and shall meet the following 

requirements: 

 

   (A)  Where discharging to a sanitary sewer, a holding tank shall be 

provided to prevent the overloading of the sewer and interference with the waste treatment 

process; and 



 

12-49 

 

   (B) Where disposal to an off-site waste treatment system is proposed, 

the sewer and treatment facility shall have the required capacity and dilution capability. 

 

  (iii) Acceptable methods of treatment and disposal of lime softening sludge 

are: 

 

   (A) Sludge lagoons, provided that the design of sludge lagoons 

includes: 

 

    (I) The location of the lagoon shall be protected from the 100-

year flood; 

 

    (II) A means of diverting surface water runoff so that it does 

not flow into the lagoon; 

 

    (III) The freeboard shall be a minimum of three feet; 

 

    (IV) An adjustable decanting device for recycling the overflow; 

and 

 

    (V) An accessible effluent sampling point. 

 

   (B) Land application of liquid lime softening sludge that demonstrates 

compliance with Water Quality Rules Chapter 11, Part E; 

 

   (C) Disposal at a landfill; 

 

   (D) Mechanical dewatering of sludge may be used; 

 

   (E) Recalcination of sludge may be used; and 

 

   (F) Lime sludge drying beds shall not be allowed. 

 

  (iv) Acceptable methods of treatment and disposal of alum sludge are as 

follows: 

 

   (A) Lagoons may be used as storage and interim disposal. Lagoons 

used for storage shall have a volume of at least 100,000 gallons for every 1,000,000 gpd of 

facility water treating capacity. 

 

   (B) Alum sludge may be discharged to the sanitary sewer only when 

the system is capable of handling the waste and with the approval of the owner of the sewer 

system. 

 

   (C) Mechanical dewatering may be used. 



 

12-50 

 

   (D) Alum sludge drying beds may be used. 

 

   (E) Alum sludge may be acid-treated and recovered. 

 

   (F) Disposal at a landfill. 

 

  (v) Designs that propose disposal of waste filter wash water from iron and 

manganese removal plants that include sand filters shall demonstrate the inclusion of a separate 

structure, unless otherwise approved by the Administrator. 

 

 Section 13. Chemical Application. 

 

 (a) 2018 TSS, parts 5.0.2 and 5.0.2(f), general, chemical application; 5.0.3-5.0.3(h), 

general, general equipment design; 5.1.2-5.1.2(e)(4), feed equipment, control; 5.1.3-5.1.3(c), 

feed equipment, dry chemical feeders; 5.1.4-5.1.4(d), feed equipment, positive displacement 

solution feed pumps; 5.1.5-5.1.5(d), feed equipment, liquid chemical feeders-siphon control; 

5.1.6-5.1.6(d), feed equipment, cross-connection control; 5.1.8-5.1.8(e), feed equipment, in-plant 

water supply; 5.1.9(a)(1-3), (b), and (d)(1-2), feed equipment, storage of chemicals; 5.1.10-

5.1.10(j), feed equipment, bulk liquid storage tanks; 5.1.11-5.1.11(h), feed equipment, day tanks; 

5.1.12-5.1.12(e), feed equipment, feed lines; 5.1.13-5.1.13(d); feed equipment, handling; 5.1.14-

5.1.14(b), feed equipment, housing; 5.3.2, operator safety, respiratory protection equipment; 

5.3.3, operator safety, chlorine gas leak detection; 5.4.1(d)(1-5) and (7-10), (f), and (h)(1-5), 

specific chemicals, chlorine gas; 5.4.2-5.4.2(b), specific chemicals, acids and caustics; 5.4.3-

5.4.3(c)(5), specific chemicals, sodium chlorite; 5.4.4-5.4.4(b)(5), specific chemicals, sodium 

hypochlorite; are herein incorporated by reference. 

 

 (b) Chemical application facility designs shall comply with the following 

requirements: 

 

  (i) A separate feeder shall be used for each chemical applied; and 

 

  (ii) Chemical storage tanks shall be constructed of materials that are resistant 

to the chemicals stored. Tanks shall maintain structural integrity while in use. 

 

 (c) Chemical application facilities shall include an alarm for high effluent turbidity, 

low chlorine residual, and chlorine leaks when chlorine gas is used. The alarm shall be located at 

an attended location. 

 

 Section 14.  Pumping Facilities 

 

 (a) 2018 TSS, parts 6.1-6.1.1(e), location; 6.2, 6.2(b)-(e), pumping stations; 6.2.1-

6.2.1(d), pumping stations, suction well; 6.2.2-6.2.2(b), pumping stations, equipment servicing; 

6.3.2, pumps, pump priming; 6.6.1, appurtenances, valves; 6.6.3-6.6.3(d), appurtenances, gauges 



 

12-51 

and meters; 6.6.4-6.6.4(b), appurtenances, water seals; 6.6.5, appurtenances, controls; 6.6.6, 

appurtenances, standby power; are herein incorporated by reference. 

 

 (b) Stairways or ladders shall be provided between all floors and in pits or 

compartments that must be entered. 

 

 (c) Pumping facilities shall be heated to maintain a minimum temperature of 40 

degrees Fahrenheit if typically unoccupied and 50 degrees Fahrenheit if normally occupied. 

 

 (d) Pumping station ventilation designs shall demonstrate that: 

 

  (i) All areas of the pumping station that are accessible shall be ventilated;  

 

  (ii) Ventilation may be continuous or intermittent;  

 

  (iii) Drywell ventilation shall provide: 

 

   (A) At least six air changes per hour if continuous; and  

 

   (B) At least 30 air changes per hour if intermittent with an automatic 

start upon operator entry into the area. 

 

  (iv) Wetwell ventilation shall provide 12 continuous air changes per hour or 60 

intermittent air changes per hour and be designed to permit the use of portable blowers that will 

exhaust the space and supply fresh air during the access periods. 

 

 (e) Dehumidification equipment shall be provided in below-ground pumping stations. 

The equipment shall be sized to maintain a dewpoint at least two degrees Fahrenheit below the 

coldest anticipated temperature of the water to be conveyed in the pipes. 

 

 (f) All pumping stations that are manned four or more hours per day shall be 

provided with potable water, lavatory, and toilet facilities. The waste shall be discharged to the 

sanitary sewer or an on-site waste treatment system. 

 

 (g) Pump design shall comply with the following requirements: 

 

  (i) At least two pumps shall be provided. With the largest pump out of 

service, the remaining pump or pumps shall be capable of providing the maximum pumping 

capacity of the system. 

 

  (ii) Pumps shall be selected such that the net positive suction head required 

(NPSHR) is less than the net positive suction head available (NPSHA) minus four feet based on 

hydraulic conditions and the altitude of the pump installation. If this condition cannot be 

satisfied, a means of priming shall be provided. 

 



 

12-52 

  (iii)  A surge analysis shall be provided to demonstrate if surge protection 

devices will be needed to protect the piping. Pressure relief valves are not acceptable as surge 

control. 

 

  (iv) The calculated total dynamic head for pumping units shall be based on 

pipe friction, pressure losses from pipe entrances, exits, appurtenances (such as valves and 

bends), and static head at the design flow. 

 

  (v) The station shall have a flow rate indicator and totalizing meter, and a 

method of recording the total water pumped. 

 

 (h) Booster pumps shall comply with the following requirements: 

 

  (i) Booster pumps shall not produce less than 5 psi in suction lines. If the 

suction line has service connections, the pressure shall be at least 35 psi during normal operation 

and shall have a low-pressure cutoff switch to maintain at least 20 psi.  

 

  (ii) For booster pumps used for fire suppression, no person shall install or 

maintain a water service connection to any premises where a fire pump has been installed on the 

service line to or within such premises unless the pump is equipped with one of the following: 

 

   (A) A low suction throttling valve or pilot-operated valve installed in 

the discharge piping that maintains positive pressure in the suction piping while monitoring 

pressure in the suction piping through a sensing line. The valve shall throttle the discharge of the 

pump when necessary so that suction pressure will not be reduced below 20 psi gauge when the 

pump is operating; or 

 

   (B) A variable-speed suction limiting control that is used to maintain a 

minimum positive suction pressure at the pump inlet by reducing the pump driver speed while 

monitoring pressure in the suction piping through a sensing line. The limiting control shall be set 

so that the suction pressure will not be reduced below 20 psi gauge while the pump is operating. 

 

  (iii) Automatic or remote-controlled pumps shall have a range between the 

start and cutoff pressure that will prevent the pump from cycling more than one start every 15 

minutes. 

 

  (iv) In-line booster pumps shall be accessible for maintenance. There shall be 

access openings, as needed, to allow the removal of the pump. 

 

  (v) Individual home booster pumps shall not be allowed for any individual 

service from the public water supply main. 

 

  (vi) Un-manned or remotely controlled pump stations shall have an alarm at an 